

# LIBERTY GALATI S.A. - Romania



CUSTOMER / CLIENT : Lerai Grup SRL/Lerai Grup SRL  
 PRODUCT / PRODUS : HOT DIP GALVANIZED COIL  
 STEEL GRADE/MARCA OTEL: DX51D  
 NORM / STANDARD : EN10346:2015;

**INSPECTION CERTIFICATE 60111642**  
**ACCORDING TO : EN 10204/2004/3.1**  
**DATE : 16.02.2022**


ORDER / COMANDA : 50083133/\_5\_6  
 DISPATCH / AVIZ EXPEDITIE : 7001612976  
 WAGON / ID TRANSPORT : SCT537/V715LG-  
 TRACKING NO. :  
 PO.NO. : 0

TOTAL NUMBER OF PIECES: 2 / TOTAL WEIGHT: 7.990,00 KG

NO	COIL NO	HEAT NO	CUST.MAT.CODE	DIMENSIONS	WEIGHT	PC	TEST NO	UTS	EL(%)	ADER	GR.ZN		
NR	NR.RULOU	SARJA	COD.MAT.CLIENT	DIMENSIUNI	GREUTATE	BUC	NR.PROBA	Rm	A	ADER	GR.ZN		
				MMxMMxMM	TO			N/mm2	mm	%	g/m2		
1	72701/0/0	Y937018		0,55x1250x	4,48	1	72698/0/0	402	80	33	OK	112	
2	76816/3/0	Y937387		1,00x1250x	3,51	1	76816/0/0	387	80	38	OK	105	

CHEMICAL COMPOSITION (%) - L = Heat , P = Product

	HEAT NO	C	Si	Mn	P	S	Al	Ti	V	Cu	Ni	Cr	Mo	Nb	B	N2
L	937018	0,04	0,01	0,22	0,017	0,013	0,029	0,002	0,001	0,04	0,02	0,02	0,003	0,001	0,0002	0,0082
L	937387	0,04	0,01	0,21	0,013	0,016	0,050		0,001	0,05	0,02	0,02	0,004	0,002	0,0002	0,0090

<p><b>Steelmaking process:</b>                  Made by BOF-Continuous Casting  <b>Galvanizing class</b></p>	<p><b>Delivery condition:</b> Chemical Passivation and oiling</p> <p><b>Checking of marking,surface,shape and dimensions-ok</b>  <b>Surface:</b> EN10346:2015;</p> <p><b>Tolerance:</b>  <b>Sizes:</b> EN 10143/2006  <b>Flatness:</b> EN 10143/2006</p>	<p><b>Personnel qualification:</b></p>	<p>THIRD PART INSPECTION</p> <p>SIGNATURE</p> <p>INSPECTOR'S STAMP</p>	<p>HEAD OF QUALITY CONTROL                  PRALEA MARILENA</p> 
--	--	--	--	---